171

THE POWER OF TEAM MAGIC

- M1B Spare Parts Iltem No. Item Description
Iltem No. Item Description 560101 M1 ST Steel F/R Differential Outdrive (2)
101205 R8 R-Clip (10) 560102 M1 Diff Case Set
111007 3mm Alum. Locknut (10) 560103 M1 Differential Case Gasket (4)
111051 Round Type Fuel Filter (Small) 560104 M1 Differential Bevel Gear Set (for 1 diff)
111118 R5 R-clip (10) 560106 M1 Large Bevel Gear 43T
117001 Alum. Stopper (4) 560107 Differential Silicone Oil #7000 (20ml)
1111458 Small Functional Alum. Antenna Rod Mount (w/antenna rod) Silver 560108 Differential Silicone Oil #1000 (20ml)
1111468 TM Dual Alum. Stopper (6) Silver 560109 M1 Front Upper Arm Mount (L & R)
111147F 3.5mm Steel Flat Nut (6) 560110 M1 Hard Coated 7075 Aluminum Front Shock Tower
115001BK | Ball End & 5.8mm Flanged Steel Ball (6) Black 560112 M1 Front Gear Box (1 set)
115024BK | 4mm Short Thread Ball Stud & Ball Cup (for 3mm rod) (5) Black 560115 M1 Small Bevel Gear 13T
115027BK | Ball End & 5.8mm Single Flanged Steel Ball (6) Black 560116 M1 Hard Anodized Aluminum Anti-Roll Bar Ball Stud (4)
115028BK | Throttle/Brake Ball Cup (4) 560117 M1 Front Anti-Roll Bar 2.4mm
116043 Cross Wrench (4, 5, 5.5 & 7mm) 560118 M1 ST Steel Center Universal Joint (2)
116049 5mm Flare Nut Wrench 560119 M1 7075 Aluminum Front Lower Rear Hinge Pin Plate
116060 4.5mm Flare Nut Wrench 560120 M1 Hinge Pin Nylon Cap & Adjuster Set
116061 6mm-7mm Flare Nut Wrench 560121 M1 ST Steel Front/Rear Universal Joint (2)
116133-5W | 3x35mm Stainless Steel Adjustable Linkage Rod (2) 560122 M1 7075 Aluminum Steering Block (1 pair)
116144-5W | 4x45mm Stainless Steel Adjustable Linkage Rod (2) 560123 M1 Aluminum Wheel Adapter, Pin & Nut (2)
116153W 5x30mm Stainless Steel Adjustable Linkage Rod (2) 560124 M1 Steering Block Carrier (1 pair)
116207 Throttle/Brake Linkage Spring (4) 560126 M1 Front Lower Arm (1 pair)
116208 Throttle/Brake Linkage Rod (4) 560129 M1 ST Steel 3.5x41.5mm Hinge Pin (for Front Upper/Outside Lower) (2)
116308 3x8mm Steel FH TP Screw (6) 560130 M1 ST Steel 4x68.8mm Hinge Pin (for Front Lower/Rear Lower) (2)
118009 M1B Sticker (295x210mm) 560131 M1 7075 Aluminum Front Lower Front Hinge Pin Plate
123510 3.5x10mm Steel FH Screw (6) 560132 M1 Front & Rear Nylon Bumper
123510C 3.5x10mm Steel Cap Screw (6) 560133 M1 Front Upper Flying Wing Arm (nylon part only) (1 pair)
123512C | 3.5x12mm Steel Cap Screw (6) 560135 M1 ST Steel 3.5x26mm Hinge Pin (for Front Outside Upper) (2)
123516BU | 3.5x16mm Steel BH Screw (6) 560137 M1 Hard Coated 3mm 7075 Aluminum Chassis & Center Stiffener
123518 3.5x18mm Steel FH Screw (6) 560139 M1 Chassis Guard & Stiffener (1 pair)
126303S 3x3mm Set Screw (6) 560140 M1 Hard Coated 7075 Aluminum Rear Shock Tower
126306 3x6mm Steel FH Screw (6) 560143 M1 Rear Upper Arm Mount (L & R)
126306BU | 3x6mm Steel BH Screw (6) 560144 M1 14mm Pivot Ball, Pivot Ball Spacer & Nut (2)
126306S 3x6mm Set Screw (6) 560146 M1 Rear Upper Arm (2)
126308 3x8mm Steel FH Screw (6) 560147 M1 Rear Gear Box (1 set)
126308BU | 3x8mm Steel BH Screw (6) 560148 M1 Rear Wing Mount & Holding Set
126308C 3x8mm Steel Cap Screw (6) 560149 M1 Rear Anti-Roll Bar 2.8mm
126308SE | 3x8mm Steel Flat Round Servo Mount Screw (6) 560150 M1 7075 Aluminum Rear Lower Front (1 & 2 Anti-Squat Degree) Hinge Pin Plate
126310 3x10mm Steel FH Screw (6) 560152 M1 Rear Hub Carrier & Mud Sweeper (1 pair)
126312 3x12mm Steel FH Screw (6) 560154 M1 Rear Lower Arm (1 pair)
126312C 3x12mm Steel Cap Screw (6) 560157 M1 ST Steel 3.5x43.5mm Hinge Pin (for Rear Outside Lower) (2)
126312S 3x12mm Set Screw (6) 560158 M1 7075 Aluminum Rear Lower Rear (1 & 2 Toe Degree) Hinge Pin Plate
126314 3x14mm Steel FH Screw (6) 560160 M1 Rear Cushion Bumper
126316 3x16mm Steel FH Screw (6) 560162 M1 46T Main Gear
126412EN | 4x12mm Steel Flat Round Engine Mount Screw (6) 560163 M1 Brake Lever Set
126416 4x16mm Steel FH Screw (6) 560164 M1 Hard Coated 7075 Aluminum Brake Cam Post & Cam (2pcs/each)
130101 13.2x15.9x0.22mm Shim (6) 560165 M1 Center Differential Mount (1 set)
130102 8.1x12x0.2mm Shim (10) 560166 M1 Real Racing Brake Pads (glued with plates) (1 pair)
130103 4.2x10x0.2mm Shim (6) 560167 M1 Balanced Ventilation Brake Disc Set (1pcs/each)
130104 3.6x6.35x1mm (4) & 3.6x6.35x2mm Aluminum Shim (2) 560168 M1 Servo Saver Set
130105 5x9x0.15mm (5), 5x9x0.3mm (3), 5.2x12x0.2mm (2) Shim 560169 M1 ST Steel Center Differential Outdrive (2)
150407 4x7x2.5mm Bearing (2) 560170 M1 Steering Rod Nylon Ball & Ball End Set
150510ST | 5x10x4mm Steel Bearing (4) 560171 M1 Servo Saver Post Set
150816C 8x16x5mm Composite Bearing (4) 560172 M1 Hard Coated 7075 Aluminum Servo Saver Linkage Plate Set
1508160 8x16x5mm Dust-Resistant Bearing (4) Orange 560173 M1 Servo Saver Holder & Front Cushion Stiffener Set
183602-14 | TM 14T Super Clutch Bell (mainly for 1/8 buggy) 560174 M1 Body Mount Set
K6401 1/8 Buggy Dual Stage Water Resistant Air Filter 560175 M1 Receiver Battery Pack Box




[tem No. Item Description Iltem No. Item Description
560176 M1 Carbon Radio Plate 116006 Curved Model Scissors
560177 M1 Servo Mount & Transponder Holder 116025 Cross Wrench (7, 8, 10, 12 & 17mm)
560178 M1 Servo Arm (Futaba) (2) 116046 TM Smart 500cc Super Soft Fuel Bottle
560179 M1 Servo Arm (KO, Sanwa, Airtronics & JR) (2) 116050 TM Hard Coated Alum. 1/8 Kyosho & Mugen Buggy Set Up System
560180 M1 Throttle Servo Linkage Set 116052 TM 1/8 Setup Board (500x480mm)
560181 M1 Aluminum Radio Plate Support Set 117002-1M | TM Black HC Hex Wrench Metric Size 1.5mm
560182 M1 Clutch Flywheel, Collet & Clutch Nut (for SG shaft) 117002-2M | TM Black HC Hex Wrench Metric Size 2.0mm
560183 M1 Receiver Battery Pack Mount 117002-3M | TM Black HC Hex Wrench Metric Size 2.5mm
560184 M1 Receiver Box 117002-4M | TM Black HC Hex Wrench Metric Size 3.0mm
560185 M1 One-Piece Engine Mount 117006 TM Black HC Pivot Ball Nut Hex Wrench 5mm
560186 M1 Clutch Spring (3) 117009 TM Black HC Metric Ball Stud Nut Driver 5mm
560187 M1 Clutch Shoe (3) 117010 TM Black HC Nut Driver 5.5mm (for 3mm nut)
560188 M1 Pipe Spring Set 117012 TM Black HC Nut Driver 8mm (for glow plug & 5mm nut)
560189 M1 ST Steel 4x49.4mm Front Shock Shaft (2) 117013 TM Black HC Push Type Clutch Nut Driver 10mm
560190 M1 ST Steel 4x55.4mm Rear Shock Shaft (2) 117023 TM Black HC Carb Tuning Slotted Screw Driver (4mm)
560191 M1 Shock Piston 1.5mmx2 (2) 119206 TM Transmitter Bag (Black)
560192 M1 Shock O-Ring & Washer (4pcs/each) 119213 TM Starter Box Bag - Large (Black)
560193 M1 Shock End Cap Set (2) 119220 TM New Formula 8 (F8) Car Bag (for 1/8 cars)
560194 M1 Shock End Cap Tool (2) 119222 TM Racing Cap (Black)
560195 M1 Shock Dust-Resistant Wiper (4) 119223 TM Racing T Shirt (Orange)
560196 M1 Hard Coated Front Shock Body (2) 119224 TM Racing T Shirt (Black)
560197 M1 Shock Ball End & Hardware Set (2) 183602-12 | TM 12T Super Clutch Bell (mainly for 1/8 buggy)
560200 M1 Hard Coated Rear Shock Body (2) 183602-13 | TM 13T Super Clutch Bell (mainly for 1/8 buggy)
560201 M1 Aluminum Shock Cap (2) 183602-15 | TM 15T Super Clutch Bell (mainly for 1/8 buggy)
560202 M1 Shock Bladder (4) 183602-16 | TM 16T Super Clutch Bell (mainly for 1/8 buggy)
560203 Shock Silicone Oil #300 183602-17 | TM 17T Super Clutch Bell (mainly for 1/8 buggy)
560204 M1 Shock Spring Holder & Spacer Set (2) 183602-18 | TM 18T Super Clutch Bell (mainly for 1/8 buggy)
560206 M1 61mm Short Shock Spring (1.7mm)
560207 M1 75mm Long Shock Spring (1.7mm)
560211 M1 Front Shock Upper Protective Mount
560214 M1 Rear Wing
560215 M1 Clear Body
560216 M1 Fuel Tank
560220 M1 Wheel (2)

- M1B Optional Parts
Iltem No. Item Description
560501 M1 7075 Aluminum Rear Lower Front (1.5 & 2.5 Anti-Squat Degree) Hinge Pin Plate
560505 M1 7075 Aluminum Rear Lower Rear (1.5 & 2.5 Toe Degree) Hinge Pin Plate
560506 M1 7075 Aluminum Rear Lower Rear (3 & 4 Toe Degree) Hinge Pin Plate
560507 M1 7075 Aluminum Rear Lower Rear (2.5 & 3.5 Toe Degree) Hinge Pin Plate
560801 M1 Zheque Theme Body
561001 M1 Front/Rear Differential Set (1 set)
561002 M1 Center Differential Set (1 set)
561003 M1 Front Shock Absorber Set
561004 M1 Rear Shock Absorber Set
K6401-1 Dual Stage Foam Element (2)
110004F X5 Turbo 2 Starter Box (Off-road, pre-assembled)
114045 6v-800mah Ni-MH Lightweight Rectangle Receiver Pack (AAA size)
114052 IB 6v-1400mah Ni-MH Receiver Pack (Turbo 35 approved)
114203-43 | Black Magic Metered Glow Starter w/GP 4300mah Battery






